SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n5/ 15MHz / DFT-S OFDM / Middle Channel
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FR1 n5/ 15MHz / CP OFDM / Middle Channel
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ML 1 842.374 MHz 13.00 dBm ndB down 14.585 MHz ML £34.042 MHz 10.95 dBm ndB down 15.045 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n5/ 20MHz / DFT-S OFDM / Middle Channel
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

Occupied Bandwidth

Mode FR1 n5 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.49 8.93 13.43 17.82
Mode FR1 n5 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.50 4.49 9.29 9.27 14.12 14.15 18.94 18.82
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.50 4.47 9.25 9.29 14.12 14.12 18.86 18.86
TEL : 886-3-327-3456 Page Number : An5-8 of 29
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n5/5MHz / DFT-S OFDM / Middle Channel
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n5/ 10MHz / DFT-S OFDM / Middle Channel
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n5/ 15MHz / DFT-S OFDM / Middle Channel
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T1 1 829.4271 MHz 8.54 dBm oce Bw 14.115884116 MHz T1 1 829.4271 MHz 8.75 dBm oce Bw 14.145854146 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n5/ 20MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK
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-40d v
50 df
60 d
CF 836.5 MHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
ML 1 831.465 MHz 9.58 dbm
TL 1 827.0205 MHz 3.56 dam Occ 8w 17.822177822 MHz
T2 1 844.8516 MHz 5.29 dém
— —
L L J

FR1 n5/20MHz / CP OFDM

QPSK

16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,59 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 17.59 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.49 dBm| mili] 11.96 dBm|
20 B32.2640 MHz - 8330630 MHz
M Oce B 1B.041058941 MHz b Oce B 1B.821178821 MHz
| 1o X o
i ; £ di
wd v T M (e 0 T 7 7 T
od 1 0d
I /
BUE! -10d
1‘ i
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i R nw L
. et i M Vi
g e ; 3048 >
-, \,
40 df \ 40 d Y,
50 df -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 40.0 MHz 6.5 MHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 832.264 MHz 12,43 dBm ML 1 633.063 MHz 11.95 dém
T1 1 826.9895 MHz 7.18 dém oce Bw 18.941058941 MHz T1 1 827.0694 MHz 8.60 dBm oce Bw 18.821178821 MHz
T2 1 845.9308 MHz .50 dbm T2 1 B45.6906 MHz .94 dBm
- m— ™
L L J - L JL J

64QAM

256QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,59 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 17.59 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.04 dBm| ™Il B.99 dBm
20 836.1000 MHz - 893.9030 MHz
o Oce B 1B.861138861 MHz Oce B 1B.861138861 MHz
11
10 d S T - 10 d -
X = T P R AT
od od ]
BUE! -10d
Ji
20 = 20 t
b f
a0 = -30 !
- A ;
P, . Py il
40 L 740 dBm™ e
-50 d -50 di
60 d -60 db
CF 836.5 MHz 1001 pts Span 40.0 MHz 6.5 MHZ 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 836.1 MHz 11.04 dBm ML 1 633,503 MHz .99 dbm
T1 1 827.0295 MHz 7.64 dam oce Bw 18.861138861 MHz T1 1 827.0295 MHz 5.17 dam oce Bw 18.861138861 MHz
T2 1 845.8908 MHz 5,55 dém T2 1 B45.6906 MHz 3.48 dém
- m— ™
L L J - L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

Conducted Band Edge

FR1 n5/5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

ctrum Spe n L
Ref Level 30.00 dBm  Offset 17,59 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 17.59 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dBm
/"\ f
10 dém }l \ 10 dBm I‘
0 de J 0 dem jJ \
-10 dBm & -10 dBm i
SPURIOUS_LINE_ABS ’l | J l]
20 dem / . 20 dim f \
-30 dBm / h[Aﬂ. {\ -30 dem ’
\ ﬂ ud \
-40 dem , i Ilw j k ~40 dem W
Fa | ot
-50 dam — =T v ST ﬁﬁ,qﬁm,_ﬂﬂw o S e —
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822.10090 MHz -44.17 dBm -31.17 d& 844.000 MHz 849.000 MHz 100.000 kHz 848.63786 MHZ 16.52 dBm -uwl
223.000 MHz £24.000 MHz 50.000 kHz 82399850 MHz -15.20 dém -2.20.d8 843.000 MHz 850.000 MHz 50,000 kHz 849,00050 MHz -20.38 dBm -7.38 db
£24.000 MHz B29.000 MHz 100.000 kHz 824.35714 MHz 19.12 dBm -10.88 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.70430 MHz -46.42 cBm -33.42 dB
' —
I (] il ™
Date: 18.AUG.2020 11: 13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
carum | [=]|[ spectrum i
Ref Level 30.00 dBm  Offset 17.59 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 17.55 dB Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHBEKABS_ PARS
¥ ; ; AKS Line _§PURIOUS_LINE_ABS PASS
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 diim
10 dBm 10 dBm
rwr.‘r\ww\uw -v\,.m.\ P WL ™
ode ’ \ dem
_10 dem | ‘ 10 dem
-20 dBm !( 20 dem \‘
-30 dBm 7 -30 dBm /
m / \
-40 dBm -40 dBm
|~ I W T
50 dem -50 dBm . b
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'"iSSiI"I‘S | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs sLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit
615.000 MHz 523,000 MHz 100.000 kHz 82205295 MHz -37.46 dém -24.46 dB 544.000 MHZ '840.000 MAZ 100,000 kHz 846.03956 MHZ 6.20 dBm 23.71 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.99950 MHz -29.50 dém -16.50 dB 543,000 MH= 850,000 MHz2 50.000 kHz 249, 00250 MH= 25,40 dbm 16,40 dB
824.000 MHz £29.000 MHz 100.000 kHz 626.91958 MHz £.90 dem =23.10 d8 850.000 MHz 860.000 MHz 100.000 kHz 851,05395 MHz -40.27 dbm -27.27 dB
i ' = —
1 ]
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n5/5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum = ([ spe
RefLovel 30.00 dam  Offat 17.59 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 17.55 dB Mode Auta Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
b 3 3 3 Line _$PURIOUS_LINE_ABS PAS
20 ghine —FPURIOUS_LINE_ABS 20 dbime i
fi i\
10 dem / \ 10 dBm T
0dB ll l 0 dem /J
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SPURIOUS_LINE_ABS H Tl
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-40 dBm ~ M‘h“ J 40 dBm T ‘I 1
N Wkl | . I “\
50 dém =T T SRR || I PP -
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | I Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,10090 MHz -44.94 dBém -31.94 d& 844.000 MHz 549,000 MHz 100.000 kHz 848.63287 MHz 18.03 dBm -11.97 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99850 MHz -15.83 dBm -2.83 dB 949.000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz -18.65 dBm -5.65 dB
824.000 MHz 829,000 MHz 100.000 kHz 824.33217 MHz 18.81 dBm -11.19 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,73427 MHz -47.04 dBm -34.04 dB
- —
il L il g
11:06:4

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum || spectrum
Ref Level 30.00 dBm  Offset 17.59 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 17.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr

Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS

1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dhim
10 dem 10 dém
rz—m R W\N\‘W\J\ ,-.,w«-,—w\_'wwm.,,,w\
ode f \ g dem -
|
-10 d&m 10 dBm
20 dBm [ 20 dem ﬁﬁ
-30 dBm ﬂ/ -30 dBm ,\\
-40 dem S P 40 dBm =
[ ] W R
.y

50 dim= e -50 dBm o
50 dam 60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz_| (][ Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“TS ‘ | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit

15.000 MHz 523,000 MHz 100,000 kHz 522,95604 MHz -36.72 dem -23.72 db 544000 MHz ﬁ?ﬁ%mz 100 000 kHz aﬁﬁ iz C.61 cbm -24W|

523.000 MH2 | 694,000 MHz 50.000 kHz £23,59650 MHz ~27.63 dbm -14.63 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00350 MHz -29.70 dBm -16.70 dB

£24.000 MHz 529.000 MHz 100.000 kHz 826.80960 MHz 5.56 dBm -23.44 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -40.14 dBm -27.14 dB

T —
I 1 P
WJAUG.2020 11:05:27 18 14:
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n5/5MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ctrum

Ref Level 30.00 dBm

Offset 17.59 dB

Mode Auto Sweep

(Spaeom )

Ref Level 30,00 dBm Offset 17.55 dB Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
b | s s Ak Line _$PURIOUS_LINE_ABS PABS
20 dIB;;‘M-- PURIOUS INE_ABS PABS 20 dBém:
10 dem 10 dBm:
By ol b
- / w\ qwmh-«.ww o,
|
10 dBm , } 10 dBm
SPURIOUS_LINE_ABS ; !
-20 dem 4 20 dBm T
' |
.30 dem /J -30 dem \
-40 dBm 40 dem
o i,
I PN STy el e
50 dem=— = 50 dem e
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious EmissiuT; | | | I Spurious Emissions
Range Low Range Up RBW Frequency Power Abs i Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 822,83616 MHz -40.86 d&m 7.86 d8 844.000 MHz 849,000 MHz 100.000 kHz 846,17033 MHz 3.80 dBm -26.20 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.99950 MHz -30.78 dBm -17.78 dB £49.000 MHz 850,000 MHz 50.000 kHz 340,00150 MHz -31.84 dBm -19.94 dB
824.000 MHz 829,000 MHz 100.000 kHz 82574076 MHz 4.33 dBm -25.67 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -40.39 dBm -27.39 dB
i - o —
I -
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n5/10MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

P

um

Ref Level 30.00 dBm  Offset 17.59 dB

SGL Count 100/100

Mode Auto Sweep

Spe

Ref Level 30.00 dBm
SGL Count 100/100

Offset 17.5% db Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIE GliEk — PABS
20 dIBrI'T"w EPURIOUS INE_ABS PABS 3 205"5;‘:‘.":. SPURIOUS_LINE_ABS. PASES
A
10 dBm ‘l 10 dBm T
0 db {‘ 0 dem ‘ \
-10 d8m 1 -10 dBm |I t
SPURIOUS_LINE_ABS H
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. - T - G " T s S ¥ Lt ey s N Ty —
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | __Powerabs |  alimit
£15.000 MAz 523,000 MHZ 100,000 kAz §10,71129 MHz -45.43 dBm -32.43 06 539,000 MHz 849,000 MHZ 100 000 kHz ey e 17,10 dbm _12m|
223.000 MHz £24.000 MHz 100,000 kHz 82399550 MHz -16.47 dm -3.47.d8 843.000 MHz 850.000 MHz 100,000 kHz 849,01349 MHz -18.52 dBm -5.52 db
824.000 MHz 834,000 MHz 100,000 kHz 924,38462 MHz 18.25 dBm -11.75 dg £50.000 MHz 860,000 MHz 100.000 kHz 850.05495 MHz -50.13 dBm -37.13 dB
T —
) ] i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = s um 7
Ref Level 30.00 dBm  Offset 17.59 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 17.55 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
q 3 3 DABS Line SPURIOUS, INE_ABS PASS
20 dIBIﬂr‘IH PURIOUS INE_ABS F 20 dbm
10 dBm
0de A b P pum s A AN A A i \
-10 d&m [ ‘]
SPURIGUS. LINE 85 } | \
-20 dem - L |
-30 dem -J A 30 dBm \__%'
; P ~ “\-M by
40 dem —r = 40 dBm .y
L - .,
0 deém -50 dBm
60 dem 60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ||| start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Powerabs |  auimit | Rangelow | Rangeu RBW | Frequenc |  Powerabs | Alimit
515.000 MHz 523,000 MHz 100,000 kHz 81992707 MHz -36.04 dBm -23.04 dB £39.000 MHZ FTENTRETT 100,000 Kz T 340 dbm -ZGWI
523.000 MH2 | 694,000 MHz 100,000 kHz 823,55650 MHz ~29.61 dbm -16.61 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,10140 MHz -31.25 dBm -13.25 dB
£24.000 MHz 534.000 MHz 100.000 kHz 62062038 MHz 3.97 dém -26.03 dB 850.000 MHz 860.000 MHz 100.000 kHz 85264236 MHz -36.35 dBm -23.35 dB
]" T ; —
1 i
14z
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seamancas. FCC RADIO TEST REPORT Report No. : FG041657-01C

FR1 n5/10MHz / DFT-s-OFDM / QPSK

Spectrum @ spe
Ref Level 30.00 dém  Offset 17.59 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 17.58 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém
A
10 dBm l 10 dBm /
ode / 0 dém \
-10 d8m # | -10 dBm / l‘l
SPURIOUS_LINE_~BS \ f %
-20 dem / \4 -20 dBm # \
-30 dBm J - ﬂ -30 dem ‘(‘
/
-40 dBm j ‘*J\W\ \ 40 dBrm J lvﬂ
a Pl e J L N ,«E i A
-50 dam — ey = . o &‘EI.B.IE-.,\ y— J S Aacei VP E———
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
[Spurious E“"issi"'i‘; Spurious Emissions
___Range Low RangeUp | RBW | Frequency | Powerabs | ALi Rangelow | Rangeup | RBW | Frequenc: | Pawer Abs ALimit
§15.000 MHz 923.000 MHz 100.000 kHz §10,74326 MAz -45.00 dém -32.00 dé 539.000 MHz 549,000 MAz 100,000 kHz a;?ﬁ MRz 17.96 dbm I -12W|
223.000 MHz £24.000 MHz 100,000 kHz 82399251 MHz -15.05 dém -2.05d8 843.000 MHz 850.000 MHz 100,000 kHz 849,00350 MHz -17.66 dBm -4.66 db
£24.000 MHz B34.000 MHz 100.000 kHz E24.41459 MHz 19.04 dBm -10.96 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.10490 MHz -49.58 dBm -36.58 dB
I J [ i ™)
Date 1
Spectrum = s um c%:
Ref Level 30.00 dBm  Offset 17.59 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 17.55 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PARS
2 _$l S S PABS Lil SPURIOUS_LINE_ABS, PABS
20 UIBIFF‘“‘ PURIOUS INE_ABS F 20 UB;-::P °
10 dBm 10 dBm
ode e ef e B g o, e Aty el -
f LIl x
-10 dém 10 dBm
-20 dem J ‘! 20 dem I
-30 dBm . } -30 dBm L
e R T
-40 dem S Jiaad 40 dBm -
P
’-éEdBm -50 dBm [
-60 dBm 60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ||| start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | RangeUp | RBW | Frequency |  Powerabs | ALimit | imi
Rangelow | Rangeu | RBW Frequenc Power Abs ALimit
615.000 MHz 523,000 MHz 100.000 kHz 822.61219 MHz -33.94 dém -20.54 dB §30.000 MHz ﬁ?ﬁ%mz 100,000 kA2 l 84—;‘@ iz ‘ 566 dbm I _27W|
223.000 MHz £24.000 MHz 100,000 kHz 82399251 MHz -30.44 dBm -17.44 8 843.000 MHz 850.000 MHz 100,000 kHz 849,61888 MHz -33.18 dBm -20.18 dB
£24.000 MHz 534.000 MHz 100.000 kHz £28.94006 MHz 2.19 deém 1 850.000 MHz 860.000 MHz 100.000 kHz 85037463 MHz -35.00 dBm -22.00 dB
Y —
i [ i ™
11:
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seamancas. FCC RADIO TEST REPORT Report No. : FG041657-01C

FR1 n5/10MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

I o
ctrum = sp v
Ref Level 30.00 dém  Offset 17.59 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 17.58 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit fheck PAES | SPURIGHE GlinEARS_ PAES
B | 3 3 AR Line SPURIOUS_LINE_ABS. PASES
20 dIB;;‘“J PURIOUS INE_ABS F S 20 dbim
10 dBm 10 dBm
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0 db 7 A o ||| oy T
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SPURIOUS_LINE_ABS I \
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| \V\‘\
T -50 dem
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Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Frequency Pawer Abs Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 82287612 MHz -35.03 dém 2.03 d8 539.000 MHz 849.000 MHz 100.000 kHz 841,82218 MHZ 1.68 dBm -28.12 dB
223.000 MHz £24.000 MHz 100,000 kHz 82391558 MHz -29.85 dm -16.85 8 843.000 MHz 850.000 MHz 100,000 kHz 84906244 MHz -30.31 dBm -17.31 dB
£24.000 MHz B34.000 MHz 100.000 kHz £28.94006 MHz 1.45 dBm -26.55 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.10490 MHz -33.77 dBm -20.77 dB
T —
J - il ™)
Dater 1 11:10:18 Date 1 UG.2020

FR1 n5/15MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

o
Spectrum v
RefLaval 30.00 dam  Offsst 17.50 dB Mode Auto Sweep Ref Level 30,00 dm Offset 17.59 d Mode Auto Sweep
SeL Count 100/100 SGL Count 100/100
(@1 AvgPwr [@1 avoPwr
| SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS_LINE_ABS PABS
20 dem 20 dBm
10 dBm ; 10 dBm Fl
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l \
-10 dém frJ + -10 dBm ,)J
| b
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\ { -30 dBm {
i n | e n 7
SOV, P (e T WY S Y ATy e ‘&Ad {APUTS IO T S e N F T [
60 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz | [|['Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit |
815,000 MHz £23.000 MHz 100.000 KAz E17.34565 MHz -43.01 dem -200.00 d& 534.000 MHz 543.000 MHz 100.000 kHz 848.46803 MHz 14.27 dbm -15.73 db
823.000 MHz 824.000 MHz 300.000 kHz 823.98352 MHz -9.65 dBm -200.00 dB 849,000 MHz 850,000 MHz 300,000 kHz 84900949 MHz ~16.70 dBm 570 dB
824,000 MHz 839,000 MHz 100.000 kHz 5824.47203 MHz 19.78 dBm -200.00 d& 850,000 MHz 860,000 MHz 100,000 kHz 95005495 MHz ~51.19 dBm ~38.10 dB
)i T Ready  QNNNRNNRD W p i "}
Date AUG.2020 D=3 1 Date 1 UG.2020 14:4
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Report No. : FG041657-01C

Channel Power -21.11dBm < -13dBm (Pass)

Spectrum

Ref Level 30.00 dBm Offset 17.59 dB & RBW
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i ] 3
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Highest Band Edge / Full RB

Spectrum
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860,000 MHz 1,000 GHz 100.000 kHz 975.03497 MHz -50.73 dBm -37.73 dB 860,000 MHz 1,000 GHz 100.000 kHz 946.50350 MHz -50.90 dBm -37.90 dB
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30.000 MHz 815.000 MHz 100.000 kHz 799.89630 MHz -51.48 dBm -38.48 dB 30.000 MHz 815.000 MHz 100.000 kHz 800.68091 MHz -51.52 dBm -38.52 dB
860,000 MHz 1,000 GHz 100.000 kHz 862.86713 MHz -51,08 dBm -38,08 dB 860,000 MHz 1,000 GHz 100.000 kHz 883.00699 MHz -50.97 dBm -37.97 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.69283 GHz -41.00 dBm -28.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.71932 GHz -41,12 dBm -28.12 dB
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1.000 GHz 3.000 GHz 1.000 MHz 2.65584 GHz -40.99 dBm -27.99 dB
3.000 GHz 7.000 GHz 1.000 MHz £6.99325 GHz -35.38 dBm -22,38 dB
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30.000 MHz 815.000 MHz 100.000 kHz 810.88081 MHz -50.91 dBm -37.91 dB 30.000 MHz 815.000 MHz 100.000 kHz B807.35007 MHz -51.54 dBm -38.54 dB
860,000 MHz 1,000 GHz 100.000 kHz 986.08392 MHz -50.78 dBm -37.78 dB 860,000 MHz 1,000 GHz 100.000 kHz 867.90210 MHz -50.96 dBm -37.96 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.66333 GHz -40.97 dBm -27.97 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.68533 GHz -40.98 dBm -27.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -35.24 dBm -22.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -35.49 dBm -22.49 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90127 GHz -41.00 dBm -28.00 db 7.000 GHz 9,000 GHz 1.000 MHz 8.88828 GHz -40,95 dBm -27,95 d&
— —
L ] o L ) [
D 18 15 20 16:14:28
Spectrum
Ref Level 0.00 dBm Offset 17.59 dB Mode Auto Sweep
SGL Count 100/100
@1 avgrwr
Limit 1lwnrk Paks
e SPURIOUS LINE_ABS PAES
-10 A
SPURIOUS_LINE_ABS_
1 y——
-50 dB ‘J
Start 30.0 MHz 19005 pts Stop 9.0 GHz
fSpurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 815.000 MHz 100.000 kHz B810.88081 MHz -51.54 dBm -38.54 dB
860,000 MHz 1,000 GHz 100.000 kHz 878.95105 MHz -51.09 dBm -38.09 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.67333 GHz -40.93 dBm -27.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -35.20 dBm -22,20 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89076 GHz -40.93 dBm -27.93 dB
—
L J o
D 18 17:21:42

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n5/20MHz / DFT-S OFDM / QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 17.59 dB Mode Auto Sweep

Spec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 17.59 dB Mode Auto Sweep

@1 AugPwr (@1 avgPwr
Limit fr‘hrrk PARS Limit heck
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 dBm 20 dBm
-30 dBm -30 dBm
40 dBn pemrie o [ -+0 cem el x
-50 dB ‘J—v -50 ¢Bm, T
-60 dBr -60 dBm
70 dB 70 dBm
-80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 803.42704 MHz -51.50 dBm -38.50 dB 30.000 MHz 815.000 MHz 100.000 kHz 804.21164 MHz -51.42 dBm -38.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 922.02797 MHz -50.99 dBm -37.99 dB 860,000 MHz 1.000 GHz 100.000 kHz 945.24476 MHz -51.17 dBm -38.17 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.6238% GHz -41.10 dBm -28.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.70782 GHz -40.90 dBm -27.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -35.15 dBm -22.15 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -35.18 dBm -22.18 dB&
7.000 GHz 9.000 GHz 1.000 MHz 8.89778 GHz -41.01 dBm -28.01 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89778 GHz -40.87 dBém -27.87 d&
— —
] o ) [
15
Spectrum e
Ref Level 0.00 dBm  Offset 17.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit 1lwnrk Paks
10 4R JRIOUS_|INE_ABS PABS
SPURIOUS_LINE_ABS_
-20 dBm
= ]
T
Start 30.0 MHz 19005 pts Stop 9.0 GHz
fSpurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 812.05772 MHz -51.51 dBm -38.51 dB
860,000 MHz 1.000 GHz 100.000 kHz 993.35664 MHz -50.90 dBm -37.90 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.64384 GHz -41.09 dBm -28.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -35.20 dBm -22,20 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89928 GHz -40.87 dBm -27.87 dB
—
o
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

Frequency Stability

Test Conditions FR1 n5 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0002
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0018
10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0005
20 Battery End Point 0.0013
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.30 V. ; Maximum Voltage =4.25 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No

. FG041657-01C

FR1 n12

Peak-to-Average Ratio

Mode FR1 n12 / 15MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.09 4.67 5.57 6.03 PASS
Mode FR1 n12 / 15MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.55 PASS
TEL : 886-3-327-3456 Page Number : An12-1 of 23

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n12 /15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Spectrum = Spectrum
Ref Level 30.00 dém  Offset 17,39 d& Ref Level 30.00 dém  Offset 17,39 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
o e
H 5 3
NG
00
3
= \ =
1E- 3 1E4 L
] % § %
1 ’ 1 :
| ) \
CF 707.5 MHz i ean Pvir + 20.00 dB CF 707.5 MHz i Mean Pwr + 20.00 db
C y G Di Function Samples: 130000 C y Ci Di Function Samples: 130000
mean | poak | crest | 10% | 19 | 0a% | p.o1%e | mean | poak | crest__ | 0% | 195 | 0a% | p.01%
Trace 1 | 2135 cbm 2563 dbm 4.27 dB 1.66 db 3.59 dB 4.09 db 4.26 db Trace 1 [ 21,40 dBm 26,45 dBm 5.05 db 2.45 dB 4.17 dB 4.67 dB 4.87 0B
— — —
L JL J [ CEEREEE N L J1 )| BRRREEEE e
Spectrum Spectrum
Ref Level 30.00 dém  Offset 17,39 d& Ref Level 30.00 dém  Offset 17,39 d&
o att 30d8_AQT 2 ms @ RBW 20 MHz o att 30d8_AQT 2 ms @ RBW 20 MHz
@153 view (@153 view
00 - 00
it
Y s s
1E- ‘Wl 1E-
\ \ \
1 l& 1 \
1 ! 1 '\ X
L | y
CF 707.5 MHz ean Pvir + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 db
C y G Di Function C y Ci Di Function Samples: 130000
mean | poak | crest | 10% | 19 | mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,32 dbm 26,22 dbm 5.90 dB 3.01 dB 4.67 db Trace 1 | 1961 cBm 26,34 dbm 5.53 db 3.13 d8 5.16 dB 5.03 dB 5.38 dB
— — —
L L J L JL J | CEERERE
Spectrum
Ref Level 30.00 dém  Offset 17,39 d&
Att 30d8_AQT 2 ms @ RBW 20 MHz
(@153 view
0. 5
. .
o X 5,
i \
1 ‘\
1
1 \
| \
1 |
B ;i
CF 707.5 MHz i ean Pvir + 20.00 dB
C y G Di Function Samples: 130000
mean | poak | crest | 10% | 19 | 0a% | p.o1%e |
Trace 1 | 17.75 dbm 2565 dbm 7.90 dB 3.19 dB 5.22 dB 6.55 dB 7.42 dB
—
L L J CERRREE ]

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG041657-01C

26dB Bandwidth

Mode FR1n12: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz
Mod. PI/2 BPSK Pl/2 BPSK PI/2 BPSK
Middle CH 5.00 9.45 14.24
Mode FR1n12 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.96 5.03 9.85 9.83 14.99 14.93
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.04 4.93 9.89 9.75 14.87 15.02
TEL : 886-3-327-3456 Page Number 1 An12-3 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n12 /5MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

=)

Ref Level 30.00 dém

Offset 17,39 d& & RBW 100 kHz

j= Att 30de  SWT 19 ps @ VBW 300 kHz  Mode aAuto FFT
SGL Count 1007100
@ 1Pk Max
MI[1] 15.24 dbm)|
707.91000 Mz,
2 26.00 dB|
A ermad iy 5
04 {,L J o ] 4.995000000 MHz
141.7
o '
-10df
20 d

WiE WA= TR
50 df
60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | | _Function | Function Result
ML 1 707.51 MHz ndB down 4,995 MHz
T1 1 705.012 MHz -10.75 dém nd8 26.00 dB
T2 1 710.007 MHz -10.57 dém  factor 1417
L L J

FR1 n12 /5MHz / CP OFDM

QPSK

16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,39 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 17.39 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.40 dBm| mili] 12.95 dBm|
70808900 MHzZ| 708.73900 MHz
e T nde 26.00 dB & 26.00 dB
e LB 955000000 MHz 4 | roe o 5.025000000 MHz
wd T ottty 142.9 0 7 N 141.0
o : 1 0 d :
/
-t0d -10d —
20 d 20 di /
Y 7
3, - ol . / o N
-40d
50 df -50 di
-60 df -60 o
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 706.088 MHz 13.40 dBm ndB down 4.955 MHz ML 1 70B.739 MHz 12.95 dBm ndB down 5,025 MHz
T1 1 705.012 MHz -12.38 dém nd8 26.00 d8 T1 1 704.963 MHZ -13.25 dém nd8 26.00 da
T2 1 709.958 MHz -12.38 dém  factor 142.9 T2 1 709568 MHZ -13.01 dém  factor 141.0
- m— ™
L L J - L JL J [
pectrum - pectrum &3
Ref Level 30.00 dém  Offset 17,39 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 17.39 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 11.87 dBm| ™Il B.09 dBm
706.98100 MH?Z| 705.72200 MHz
= 1] 26.00 dB « ndB 26.00 dB
5.035000000 MHz " M1 B 4.925000000 MHz|
wod 7 i 140.4 n A A foetay 143.3
/ T NPT e
0 E 0 d 1
/ | | |
-od 3 : -10d . =
¥ ¥ e
20 d Vi 20 di = S
SRR T B 30 Bt - W
-40 -40 df
-50 d -50 di
-60 df -60 o
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 706.981 MHz 11.87 dBm ndB down 5.035 MHz ML 1 705.722 MHz .83 dem ndB down 4,925 MHz
T1 1 704.943 MHz -14.21 d8m nd8 26.00 d8 T1 1 705.022 MHzZ -17.42 dam nd8 26.00 d8
T2 1 709.978 MHz -14.01 dém  factor 140.4 T2 1 709.548 MHZ -17.02 dém  factor 143.3
- m— ™
L L J - L JL J [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n12/10MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum

=)

Ref Level 30.00 dém  Offset 17,39 dé & RBW 100 kHz

o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT
SGL Count 100/100
(@ 17k Max
™Il 12.94 dBm|
708.8590 MHzZ|
= W1nd8 26.00 dB
» AT 9.451000000 MHz
10 d P = = ol on m! 75.0
od f \
BUE! - i
J |
G Ul
N A%
Clar
-40d
50 df
60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 708.858 MHz 12.34 dBm ndB down 9.451 MHz
TL 1 702.505 MHz -13.99 dam nds 26.00 dB
T2 1 712.055 MHz -13.50 dém  factor 75.0
L L J
pectrum L2 pectrum -
Ref Level 30.00 dém  Offset 17.35 db @ RBW 10D khz RefLevel 20,00 dBm  Offset 17,39 db @ RBW 100 kHz
ls Att 30dE SWT  37.9ps @ VBW 300 kHz  Mode Auto FFT f= Att 30 de SWT  37.8ps @ VBW 300 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
[ETEN] 10.22 dBm)| mili] 11.07 dBm|
708.5790 MHz 708.9990 MHz
20 dsm ndn 26.00 dB| & ndB 26.00 d8)
10 o Bw 9.850000000 MHzZ 104 YBw ©.830000000 MHz
R T v T oty o, 71.9| ',ft, el NEREPERL - T CI 72.1
od - I 0 d ¢ +
/ | | \
-0 t 3 -10 di =
7 ¥
s ] o . {
Woifin,
W, Mot g
a0 = -30
i TR o TR A
TR i) e AR
-0 d -40 d
50 -50 di
-60 o -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
2 1 708,579 MHz 10.22 dém ndB down .65 MHz ML 1 70B.599 MHz 11.07 dém ndB down 9,53 MHZ
T1 1 702,565 MHz -15.91 dam nde 26.00 dB T L 702,565 MHz -14.44 dam nds 26.00 d&
T2 1 712415 MHz -16.30 dBm Q factor 718 T2 1 712.395 MHz -14.94 dém  factor 72.1
[ ) 1 - ( i ]
pectrum o pectrum =
Ref Level 30.00 Gbm  Offset 17,39 db @ RBW 100 kHz RefLevel 20,00 dBm  Offset 17,39 db @ RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5,45 dBm) ™Il 7.10 aBm
710.9370 MHz| 706.0410 MHz
= ndB 26.00 dB « ndB 26.00 dB
04 Bu X ©.890000000 MHz 104 Bu ©9.750000000 MHz
PEIFYIONT TR P N T A 71.9 -, Q 72.4
v A AN P L Al e
od \ 0d 1 f
/
g j o | |
¥ ny iz
20d / ) 20 d ¥
A Ty Y
. TV LS 2 20 /
Ry W T PERATA, - TV L] LT S,
e ey L
-40d -40 d
50 df -50 di
-60 df -60 o
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 710.937 MHz 9.45 dBm ndB down 9.65 MHz ML 1 706.041 MHz 7.10 dém ndB down 9,75 MHz
TL 1 702.525 MHz -16.57 dam nds 26.00 dB T1 L 702,665 MHz -19.59 dam nds 26.00 d8&
T2 1 712.415 MHz -16.43 dBm  factor 719 T2 1 712,415 MHz -19.04 dam  factor 72.4
- m— ™
L L J - L JL J [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-01C

FR1 n12 /15MHz / DFT-S OFDM / Middle Channel

PI/2 BPSK

pectrum -
Ref Level 30.00 Gbm  Offset 17,99 db @ RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™Il 15.00 dBm|
707.0200 MHzZ|
= "y ndB 26.00 dB|
104 P mene i eond ||l m B 14236000000 MHz
] afa \ 19.7)
0d !
{
104 H|
20 d -

I -
a0 s =
ar 2w
-40d
504
60 d
CF 707.5 MHz 1001 pts Span 30.0 MHz

Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 707.02 MHz 15.00 dBm ndB down 14.236 MHz
TL 1 699.978 MHz -10.51 dam nds 26.00 dB
T2 1 714.213 MHz -12.45 dam  factor 45.7
L L J

FR1 n12/15M

Hz / CP OFDM

QPSK

16QAM

pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,39 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 17.39 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.66 dBm| mili] 13.43 dBm|
702.0750 MHzZ| 702.0150 MHz
e ndB 26.00 dB & i 26.00 dB
04 Iy 14.985000000 MHz 104 radBin . i 14925000000 MHz
16.9 7 47.0
{ | /
od ¥ od 1
104 x4 | 0
10 ¥ T 10
J
20 d 20 di =
N s -
YA LANTN o W
a0 . s R :
0 R . A =
-40d -40 d
50 df -50 di
60 d -60 db
CF 707.5 MHz 1001 pts Span 30.0 MHz CF 707.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 702.075 MHz 12.66 dBm ndB down 14.585 MHz ML 1 702.015 MHz 13.43 dBm ndB down 14,925 MHz
T1 1 639.948 MHz -13.59 dam nd8 26.00 d8 T1 1 700.007 MHZ -13.22 dém nd8 26.00 d8
T2 1 714.933 MHz -14.05 dém  factor 46.9 T2 1 714.533 MHz -12.59 dém  factor 47.0
- m— ™
L L J - L JL J [
pectrum o pectrum =
Ref Level 30.00 dém  Offset 17,39 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 17.39 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.86 dBm| ™Il 10.12 dBm|
702.2850 MHzZ| 706.0010 MHz
= 26.00 dB « ndB 26.00 dB
04 . - 14.865000000 MHz 104 ' Bu 15.015000000 MHz
Vo = 17.2 SN AV B A S 17.0
J d |
od 1 0 \
10 d 1 10 di .f —
1 i :
" i :
A / A e
< Bt A
-40d
50 df -50 di
60 d -60 db
CF 707.5 MHz 1001 pts Span 30.0 MHz CF 707.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 702.285 MHz 12.88 dBm ndB down 14.885 MHz ML 706.001 MHz 10.12 dBm ndB down 15,015 MHz
T1 1 700.037 MHz -14.08 dém nd8 26.00 d8 T1 1 699.948 MHZ -15.44 ddm nd8 26.00 d8
T2 1 714.903 MHz -12.42 dém  factor 47.2 T2 1 714.963 MHz -15.57 dém  factor 47.0
- m— ™
L L J - L JL J [
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seamancas. FCC RADIO TEST REPORT Report No. : FG041657-01C

Occupied Bandwidth

Mode FR1 n12 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz
Mod. PI/2 BPSK Pl/2 BPSK PI/2 BPSK
Middle CH 4.48 8.89 13.40
Mode FR1 n12 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.49 4.49 9.25 9.25 14.15 14.09
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.49 4.50 9.31 9.25 14.06 14.06
TEL : 886-3-327-3456 Page Number 1 An12-7 of 23
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041657-01C

FR1 n12 /5MHz / DFT-S OFDM / Middle Channel
P1/2 BPSK

ctrum

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

SWT

Offset 17,39 d& & RBW 100 kHz
37.8 ps @ VBW 300 kHz

Mode Auto FFT

(@ 17k Max

MIL1] 52 dBm

706.02100 MHz

Oce Bw 4.475524476 MHz

T

e

60 df

CF 707.5 MHz

1001 pts

Span 10.0 MHz

Marker
X-value

| ¥-value |

Function |

Function Result |

v
Type | Ref | Trc |

ML 1 706.021 MHz
705.25235 MHz
709.72777 MHz

T1 1
T2 1

13.52 dBm
8.49 dam
7.72 dBm

oce Bw 4.475524476 MHz

FR1 n12 /5MHz / CP OFDM

QPSK

16QAM

rum | [ ectrum ) =
Ref Level 30.00 dém  Offset 17,39 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 17.39 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT I Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.67 dBm| mili] 1.58 dBm|
706.13100 MHZ| 706.57100 MHz
e " Oce B 4.485514486 MHz & m 4.485514486 MHz
X di Y
10 d T T e T 10 7 = Caaiw
od ,'] od 5
/ / \
BUE! -10 di \
;f / '\\
20 v 20 — T
an ! / \
RN TN b ™S ey K (W SN v
-40d
50 df -50 di
60 d -60 db
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 706.131 MHz 10.67 dém ML 1 706.571 MHz 11.58 dém
T1 1 705.24226 MHz 4.82 dBm oce Bw 4.485514486 MHz T1 1 705.24226 MHzZ 5.82 dam oce Bw 4. 485514486 MHZ
T2 1 709.72777 MHz 5.63 dém T2 1 708.72777 MHz 5.72 dém
L L J - L JL J [

64QAM

256QAM

(Spectrum [ pearum | (=
Ref Level 30.00 dém  Offset 17,39 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 17.39 db & RBW 100 kHz
o Att 30de SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 11.29 dBm| ™Il 7.60 aBm
20 706.96100 MH?Z| - 706.47100 Mz
e Oce B 4.4B5514486 MHz Oce B 4.495504496 MHz
X
10 d — - - 10 d
TV e T vy v
] = A [ER U G P S
od od
/ !
BUE! 3 -10d
), 7
/
20 d 20 di
yd { y
e L NS ~ T -
s N Ty v Ao
50 df -50 di
60 d -60 db
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 706.361 MHz 11.29 dém ML 706.471 MHz 7.60 dBém
T1 1 705.24226 MHz 6.79 dBm oce Bw 4.485514486 MHz T1 1 705.23227 MHzZ 3.04 dBm oce Bw 4. 495504496 MHZ
T2 1 709.72777 MHz .00 dbm T2 1 708.72777 MHz 1.86 dém
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